samoncas. FCC RF Test Report Report No. : FG402501K

N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Fi He Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

#Video BW 2.4000 MHz' Span 140 MHz #Video B 2.4000 MHz"
Sweep 1.00 ms (1001 pts)

Oooupied Bandwidth
Total Paver

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

Center 258299 GHz #Video BW 24000 MHZ*
[#Res BW 750,00 kHz Sweep 1.00 ms (1001 pts)

#ideo EW 2.4000 MHz* Span 140 MHz]
Sweep 1,00 ms (1001 pis)

Oooupied Band

Total Power Total Paver

Power
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Report No. : FG402501K

samranas. FCC RF Test Report

N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068

Ref Value 30

#ideo BW Span 160 MHz]
Sweep 1,00 ms (1001 pis)

#¥ideo B Span 160 MHz|
Sweep 1.00 ms (1001 pts)
Total Pawer

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig. Froe Run
Gais. 0

Alten: 3068

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Span 160 MHz

7000 MHz*
Sweep 1,00 ms (1001 pis)

#Video BW 2.

Span 160 MHz
Sweep 1.00 ms (1001 pts)

#Video BW 2.

Total Paver
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samoncas. FCC RF Test Report Report No. : FG402501K

N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

ot

#Video BW 3.0000 MHz" Span 180 MHz| 25929 #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth
He Total Paver

N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48 Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

Ref Value 30.00 dBm

e,

#Video BW 3.0000 MHz* Span 180 MHz]
Sweep 1,00 ms (1001 pis)

Span 180 MHz
Sweep 1.00 ms (1001 pts)

Center 250299 GHz #Video BW 3.0000 MHz'
[4Res BW 910,00 kHz

Oooupied Band
Total Pawer

Total Power 258d8m

Power
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Report No. : FG402501K

samranas. FCC RF Test Report

N41(100M)_CP- N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 3068

Asn: 3068 Fi
Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

Forteer b,

Span 200 MHz

#Video BW 3.0000 MHz"
Sweep 1,00 ms (1001 pis)

Span 200 Mz

#Video BW 3,000 MHz'
Sweep 1.00 ms (1001 pts)

Total Paver

Oooupied Bandwidth

N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
i

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Span 200 MHz]
Sweep 1,00 ms (1001 pis)

#Video BW 3.0000 MHz*

Span 200 MHz (Center 2.5930 GHz
#Res BWW 1.0000 MKz

Sweep 1.00 ms (1001 pts)
"

#Video BW 3.0000 MHz'

Center 25830 GHz
[#Res BW 1.0000 WHz
2 2 Metrics
Ocaupied Barx
Total Pawer

Oooupied Band
Total Power
Power
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
41 30 10 500202 2501.01 CF(’Q‘S;?M 1@0 see graph
41 30 10 500202 2501.01 C'BSEEM 1@0 seegraph  PASS
41 30 10 500202 2501.01 CF(’Q‘S;?M 1@0 seegraph  PASS
41 30 10 518508  2502.99 C%S;EM 1@0 see graph
41 30 10 518598 2592.99 C%'SQEM 1@0 seegraph  PASS
41 30 10 518508  2502.99 CF(SS;? M 1@0 seegraph  PASS
41 30 10 537000 2685.0 C%SEEM 1@0 see graph
41 30 10 537000 2685.0 CF(SS;? M 1@0 seegraph  PASS
41 30 10 537000 2685.0 C%'SQEM 1@0 seegraph  PASS
41 30 40 503202  2516.01 CFSSQEM 1@0 see graph
41 30 40 503202  2516.01 CFSSEEM 1@0 seegraph  PASS
41 30 40 503202  2516.01 CFSSEEM 1@0 seegraph  PASS
41 30 40 518598  2502.99 CFSSQEM 1@0 see graph
41 30 40 518508  2592.99 CFSSEEM 1@0 seegraph  PASS
41 30 40 518508  2502.99 CFSSQEM 1@0 seegraph  PASS
41 30 40 534000 2670.0 CF(’?'S;E(’M 1@0 see graph
41 30 40 534000 2670.0 CF(’?'SEEM 1@0 seegraph  PASS
41 30 40 534000 2670.0 CFSSEEM 1@0 seegraph  PASS
41 30 100 509202 2546.01 CF(’?'SEEM 1@0 see graph
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41 30 100 509202 2546.01 CF(’D‘S;‘?M 1@0 seegraph  PASS
41 30 100 509202 2546.01 C'BSEEM 1@0 seegraph  PASS
41 30 100 518508  2502.99 CF(’D‘S;‘?M 1@0 see graph

41 30 100 518598 2592.99 C'BSEEM 1@0 seegraph  PASS
41 30 100 518508  2502.99 CF(’D‘S;‘?M 1@0 seegraph  PASS
41 30 100 528000 2640.0 C'ggg{?"" 1@0 see graph

41 30 100 528000 2640.0 C%'SEEM 1@0 seegraph  PASS
41 30 100 528000 2640.0 CF(SS;? M 1@0 seegraph  PASS
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samranas. FCC RF Test Report

Report No. : FG402501K

N41(10M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnout RF . saltn 30
Cor o
RT o om0 Freq Ref. It (5

v 5.57 4B
Ref Level 30.00 dBm

start 30 MHz Video BW 3.0 MHz" Stop 20.000 GHz|
[4Res B 1.0 MHz ‘Sweep 34.7 ms (40001 ptsi|

Function Function Width Function Vaiue

N41(10M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

ISpectrum Aniyzer 1

Halten: 30 6B

Ref Lyl Offset 16.57 4B
Ref Level 30,00 dBm

start 30 MHz
[4Res B 1.0 MHz

Function Width Function Vaiue

N41(10M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

#ien 3063 g Type: Power (RMSH
T

Py
Tg: Free Run

Ref Lyl Offset 18.57 o8
RefLs 0 dBm

Start 20,000 GHz Video BW 3.0 MHZ' Stop 26.900 GHz
#Res BW 1.0 MH2 Sweep 13.3 ms (40001 ps)
5 Warker Table "

Mode Trace Scake Y Function el Function Vaue
L — A0 dBm.

N41(10M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Power (RMSI |
Aug|Hold: 1001100

Video BW 3.0 MHZ'

5 Marker Table v

Mode Trace Scake Y Function Functian Width Function Vaue
L — f “SIET dBm

Sporton International Inc. (Kunshan)
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N41(10M)_CP- N41(10M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT Inout ¥ E #hlten: 08 . v Typs: Powee (RAS) 0 #iten 308 g Type: Power (MSI
C n o

Corr Cor 0 o A
RT o i e Fraq Ref. né (5 f G g Rt int (5} Trg: Frem Run

v 5.58 0B 18.56 0B
Ref Level 30.00 dBm

e e e e et

start 30 MHz Video BW 3.0 MHz" Stop 20.000 GHz| Start 20,000 GHz Video BW 3.0 MHZ' Stop 26.900 GHz|
[4Res B 1.0 MHz ‘Sweep 34.7 ms (40001 ptsi| #Res BW 1.0 MHz Sweep 133 ms (40001 pts)|
5 Marker Table v

Function Width Function Vaiue Mode Trace Scake Function el Function Vaue
L —

N41(40M)_CP- N41(40M)_CP-
FDM_QPSK_Edge_1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left_Low CH

Halten: 30 6B #hdten 30 03 ’ Power (RMS)| |

uglHokd: 100100

Ref Lyl Offset 16.54 0B
Ref Level 30,00 dBm

start 30 MHz
[4Res B 1.0 MHz

Video BW 3.0 MHZ'

5 Marker Table v

Function Width Function Vaiue Mode Trace Scake Function Funclian Widh Function Vaue
L — m
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N41(40M)_CP- N41(40M)_CP-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

= Power (WS
00100

il
Tg: Free Run

Video BW 3.0 MHz" Video BW 3.0 MHZ'

Function Width Function Vaiue Mode Trace Scake Function ion Wi Function Vaue
L — f & S dBm

a
3
2
B
-~

N41(40M)_CP- N41(40M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

#ien 3063 g Type: Power (RMSH
g Hokd 100100
Trg Free Run

g Tyoe: o (RM
AulHold 100100
Tii: Free Fun

ot 16.56 dB
Ref Level 30,00 dBm

Video BW 3.0 MHZ'

Sweep 12.3 m

Function ction W Function Vaiue

Function Function Vaue
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samoncas. FCC RF Test Report Report No. : FG402501K

N41(100M)_CP- N41(100M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH

wAllen: 2068 Power (RMS]; as = Power (RS
000 2 C 100100

Run " Run

Ref Lv| Offset 16.58 dB

Ref Level 30,00 dBm

Video BW 3.0 MHz" 2 Video BW 3.0 MHZ' $10p 26,900 GHz)
Sweep 123 ms (40001 pts)]

Function Width Function
i m

N41(100M)_CP- N41(100M)_CP-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

g Tyoe: o (RM g Type: Power (MSI
o~~~ A e

0 |
Tii: Free Fun Tg: Free Run

Video BW 3.0 MHz" Stop 20,000 GH|
‘Sweep 34.7 ms (80001 pts)

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function Width Function Vaiue Function Functian Width Function Vaue
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N41(100M)_CP- N41(100M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH

:nghdpwl n

= Power (RS KEYSIGHT ot R Pz 500 #en 0@ g Type: Power (RMSH
o~ -~

oy 100100

Video BW 3.0 MHz" Stop 20.000 GHz| Video BW 3.0 MHZ' Stop 26.900 GHz|
‘Sweep 34.7 ms (40001 ptsi| Sweep 133 ms (40001 pts)|

Function Width 2 5c Function Functian Width
i i m
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samoncas. FCC RF Test Report Report No. : FG402501K

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
41 30 10 500202 2501.01 C'BSEEM 1@0 seegraph  PASS
41 30 10 500202 2501.01 C'BSEEM 24@0  seegraph  PASS
41 30 10 537000 2685.0 CF(’D‘S;?M 1@23  seegraph  PASS
41 30 10 537000 2685.0 CF(SS;? M 24@0  seegraph  PASS
41 30 40 503202 2516.01 C%'SEEM 1@0 seegraph  PASS
41 30 40 503202 2516.01 C%'SEEM 106@0  seegraph  PASS
41 30 40 534000 2670.0 CF(SS;? M 1@105 seegraph  PASS
41 30 40 534000 2670.0 CF(SS;? M 106@0  seegraph  PASS
41 30 100 509202 2546.01 C%'SEEM 1@0 seegraph  PASS
41 30 100 509202  2546.01 C%‘SEEM 273@0  seegraph  PASS
41 30 100 528000 2640.0 C%Sgl'f M 1@272  seegraph  PASS
41 30 100 528000 2640.0 CFSSQEM 273@0  seegraph  PASS
Sporton International Inc. (Kunshan) Page Number 1 A11-31 of 35

TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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Report No. : FG402501K

N41(10M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Scale/Div 10.0 48

Stop 2,596 GHz

N41(10M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH

[spectrum Anayzer 1
[Spurious Emissions

KEYSIGHT '"ﬂ::‘

Alten 30 68
RT b

From Run
]

San Low

Ref Lyl Offset 18.57 4B
Ref Value 30.00 dBm

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

N41(10M)_CP-
OFDM_QPSK_Outer_Full_Low_CH

Ref Lyl Offset 18.56 o8
Ref Value 30.00 dBm

Stop 2,596 GHz

asure Traoe

N41(10M)_CP-
OFDM_QPSK_Outer_Full_High_CH

Alen 3068 Tig. Frea Fun
Gate: O

¥ Gan Low

Ref Lvi Offset 18.58 8
Ref Value 30.00 dBm

Stop 2.795 GHz

FCC ID : 2AFZZPN30G
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N41(40M)_CP-

N41(40M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

Range Graph
ScalelDiv 10.0 08

ScaleiOv 10.0 B Rel Value 30.00 dBm

Start 2.391 GHz

Stop 2,596 GHz| Start 2.391 GHz
4 Rarge Tabls

Stop 2,596 GHz
40 Rangs Table

Tra

N41(40M)_CP-

N41(40M)_CP-OFDM_QPSK
OFDM_QPSK_Edge_1RB_Right_High_CH

Edge_1RB_Right_High_CH_cHpP_pAss

Alten 208 g Froa R
Gale OF

Ref Lyl Offset 18.57 4B RefLvi Offset 18.57 B
Ref Value 30.00 dBm

Ref Value 30.00 dBm

Start 2590 GHz

Stop 2,795 GHz

40 Range Teble

2Video B 91.000 kHz*

Sporton International Inc. (Kunshan)
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N41(40M)_CP-

N41(100M)_CP-
OFDM_QPSK_Outer_Full_High_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Aiten. 3068

Range Graph
ScalelDiv 10.0 08 ScaleiOn 10.0 d8

Start 2.590 GHz

Stop 2.795 GHz| Start 2.391 GHz
4 Rarge Tabls

Stop 2,596 GHz
40 Rangs Table

Tra

N41(100M)_CP-OFDM_QPSK

N41(100M)_CP-
Edge 1RB_Left Low_CH_cHP_PASS

OFDM_QPSK_Outer_Full_Low_CH

Alan 30 68

Alten: 3068 Froa fun
HPNOD: Fast i

Ref Lyl Offset 18.57 4B

RefLvi Offset 18.54 8
Ref Value 30.00 dBm

ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Stop 2.596 GHz

BVideo BW §1.000 kHz'

Span 2 MHz
Sweep 2.80 ms (1001 pts)
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N41(100M)_CP- N41(100M)_CP-OFDM_QPSK
OFDM_QPSK_Edge_1RB_Right_High_CH _Edge_1RB_Right_High_CH_cHp_pAsS

s 08 Tng: Frae Run Aiten. 3068 Frsa Run
Gale: OF

Low

Ref Lyl Offset 16.55 dB
Ref Vialue 30.00 dBm

Ref Lyl Offset 18.55 08
Scale/Div 10.0 B Ref Value 30.00 dBm

start 2.500 GHz Stop 2.795 GHz|
AMRageTtle v

Span 2 MHz
Sweep 280 ms (1001 pts)

N41(100M)_CP-
OFDM_QPSK_Outer_Full_High_CH

Alten 30 68

Ref Ly Offset 18.58 4B
Ref Value 30.00 dBm

Start 2590 GHz Stop 2,795 GHz

40 Range Teble
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Software Version: 23.06.1602

FR1 N41 MIMO-ANT5+6(6)

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

41 30 20 518508  2502.99 CFSSEEM 51@0 155 PASS NV

41 30 20 518508  2592.99 C'ZSEEM 51@0 14.9 PASS LV

41 30 20 518598  2592.99 ng’gﬁ’v’ 51@0 14.1 PASS HV

41 30 20 518508  2502.99 CZ‘S&EM 51@0 15.7 PASS -30°C

41 30 20 518508  2502.99 C'ZSEEM 51@0 15 PASS -20°C

41 30 20 518508  2502.99 C'ZSEEM 51@0 1255 PASS -10°C

41 30 20 518598  2592.99 ng’gﬁ’v’ 51@0 13.2 PASS 0°C

41 30 20 518508  2592.99 CZ‘S&EM 51@0 145 PASS 10°C

41 30 20 518508  2502.99 CgSgEM 51@0 14.1 PASS 20°C

41 30 20 518508  2502.99 CgSgEM 51@0 17.2 PASS 30°C

41 30 20 518508  2592.99 CFSSQEM 51@0 118 PASS 40°C

41 30 20 518508  2592.99 CFSSQEM 51@0 12.4 PASS 50°C
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
41 30 20 518598 2592.99 CPQ(PDSFEM 51@0 7.28 13 PASS

N41(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH
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samoncas. FCC RF Test Report Report No. : FG402501K

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 10 518598 2592.99 CP-OFDM 24@0 8.5702 9.521
QPSK
CP-OFDM
41 30 10 518598 2592.99 16 QAM 24@0 8.5729 9.813
CP-OFDM
41 30 10 518598 2592.99 64 QAM 24@0 8.5636 9.641
CP-OFDM
41 30 10 518598 2592.99 256 OAM 24@0 8.567 9.605
41 30 15 518598 2592.99 CP-OFDM 38@0 13.534 14.72
QPSK
CP-OFDM
41 30 15 518598 2592.99 16 QAM 38@0 13.572 14.83
CP-OFDM
41 30 15 518598 2592.99 64 OAM 38@0 13.561 14.61
CP-OFDM
41 30 15 518598 2592.99 256 OAM 38@0 13.628 14.76
41 30 20 518598 2592.99 CP-OFDM 51@0 18.173 19.44
QPSK
CP-OFDM
41 30 20 518598 2592.99 16 QAM 51@0 18.185 19.56
CP-OFDM
41 30 20 518598 2592.99 64 OAM 51@0 18.255 19.64
CP-OFDM
41 30 20 518598 2592.99 256 OAM 51@0 18.199 19.38
41 30 25 518598 2592.99 CP-OFDM 65@0 23.156 24.63
QPSK
CP-OFDM
41 30 25 518598 2592.99 16 QAM 65@0 23.143 24.4
CP-OFDM
41 30 25 518598 2592.99 64 OAM 65@0 23.317 24.25
CP-OFDM
41 30 25 518598 2592.99 256 OAM 65@0 23.111 24.38
41 30 30 518598 2592.99 CP-OFDM 78@0 27.818 29.55
QPSK
CP-OFDM
41 30 30 518598 2592.99 16 QAM 78@0 27.87 29.05
CP-OFDM
41 30 30 518598 2592.99 64 OAM 78@0 27.869 29.06
CP-OFDM
41 30 30 518598 2592.99 256 OAM 78@0 27.907 29.34
41 30 35 518598 2592.99 CP-OFDM 92@0 32.813 34.54
QPSK
CP-OFDM
41 30 35 518598 2592.99 16 QAM 92@0 32.71 34.4
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41 30 35 518508  2502.99 C&%’Z’iﬂ“" 92@0 32.697 34.45
41 30 35 518508  2502.99 %EéOQFE,\'X' 92@0 32.755 34.28
41 30 40 518508  2502.99 CF(’?‘S;?M 106@0 37.791 39.61
41 30 40 518508  2502.99 Cfé%';'iﬂ“" 106@0 37.856 39.25
41 30 40 518508  2502.99 C&%’Z’iﬂ“" 106@0 37.721 39.6
41 30 40 518508  2502.99 %Eéogfu 106@0 37.786 39.27
41 30 45 518598  2502.99 CF(’?'S;?M 119@0 42.478 44.28
41 30 45 518508  2592.99 Cfé%';?ﬂ"" 119@0 42.381 43.94
41 30 45 518508  2502.99 C&%’Z?AM 119@0 42.498 44.29
41 30 45 518598  2502.99 %Eéog/'f,\';" 119@0 42.401 43.84
a1 30 50 518508  2502.99 CF(SS;?M 133@0 47.399 49.29
41 30 50 518508  2502.99 Cfé%';?ﬂ"" 133@0 47.518 48.94
41 30 50 518508  2592.99 C&%’Z?AM 133@0 47.41 49.16
a1 30 50 518508  2502.99 %Eéogm" 133@0 47.55 49.08
a1 30 60 518508  2502.99 CFSSQEM 162@0 57.705 60.01
41 30 60 518508  2592.99 Cfé%i?ﬂ"" 162@0 57.621 59.84
41 30 60 518508  2592.99 C&%FA?AM 162@0 57.711 59.71
41 30 60 518508  2502.99 %Eéogm" 162@0 57.883 59.89
a1 30 70 518508  2502.99 CFSSQEM 189@0 67.241 69.67
41 30 70 518508  2592.99 Cfé%i?ﬂ"" 189@0 67.294 69.6
41 30 70 518508  2502.99 C&%’m‘" 189@0 67.343 69.63
41 30 70 518508  2502.99 %Eéogm" 189@0 67.475 69.72
41 30 80 518508  2502.99 CFSSEEM 217@0 77.439 80.12
41 30 80 518508  2502.99 Cfé%'m‘" 217@0 77.57 79.93
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samoncas. FCC RF Test Report Report No. : FG402501K

41 30 80 518508  2502.99 C&%i?wM 217@0 77.249 79.88
41 30 80 518508  2502.99 gzéogml" 217@0 77.381 79.92
41 30 90 518508  2502.99 CF(’Q‘S;EM 245@0 87.286 90.17
41 30 90 518508  2502.99 CE%Z%M 245@0 87.361 90.32
41 30 90 518508  2502.99 C&%i?wM 245@0 87.542 90.22
41 30 90 518508  2502.99 (;Eéog/m" 245@0 875 90.4
a1 30 100 518508  2502.99 CF(SSQ?M 273@0 97.674 100.6
41 30 100 518508  2592.99 Cfé%i?ﬂ"" 273@0 97.669 100.7
41 30 100 518508  2502.99 C&%’Z?AM 273@0 97.454 100.7
a1 30 100 518508  2502.99 %EéOQFIADM 273@0 97.427 100.6
Sporton International Inc. (Kunshan) Page Number : Al12-5 of 31

TEL : +86-512-57900158
FCC ID : 2AFZZPN30G



samranas. FCC RF Test Report

Report No. : FG402501K

N41(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Video BW 300,00 kHz" Span 20 M,
Sweep 2.53 ms (1001 pts)

Oooupied Bandwidth
8

N41(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Center 258290 GHz #Video BW 300,00 khz* Span 20 MHz
[#Res BW 100,00 kHz Sweep 2.53 ms (1001 pts)

Oooupied Bandwid
8

Total Power

Power

N41(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 253 ms (1001 pis)

Ocaupied Bandwidth
[} Total Pawer

N41(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

(Center 2.59200 GHz 300,00 K Span 20 MHz|
#Res BW 100.00 kHz Sweep 253 ms (1001 pis)|

2 Matrics v

Occipied Bandwil
B

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranas. FCC RF Test Report

Report No. : FG402501K

N41(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Bideo BW 470,00 kHz*

Span 30 M|
Sweep 1.67 ms (1001 pts)

Oooupied Bandwidth

N41(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Center 250299 GHz
[4Res BW 150.00 kHz

#Video BW 470,00 kHz*

Span 30 WiHg|
Sweep 1.67 ms (1001 pts)

Oooupied Band
Total Power

Power

N41(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

SVideo B 47000 kHz' Span 30 MKz|

Sweep 167 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N41(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

(Center 2.59200 GHz
#Res BWW 150.00 kHz

#ideo BW 4

Span 30 Mkz
Sweep 167 ms (1001 pis)

2 Matrics v

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samoncas. FCC RF Test Report Report No. : FG402501K

N41(20M)_CP- N41(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Fi He Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

ideo BW 620,00 kHz" Span 40 Mz, 25929 SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) R Sweep 1.27 ms (1001 pis)

Oooupied Bandwidth
Total Paver

N41(20M)_CP-OFDM_64 N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#ideo BW 620.00 kHz' Span 40 Miz|
Sweep 1.27 ms (1001 pis)

#Video BW 620,00 kHz* Span 40 WiHg|
Sweep 1.27 ms (1001 pts)

Total Power Total Paver

Power

Sporton International Inc. (Kunshan) Page Number : A12-8 of 31
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G



samoncas. FCC RF Test Report Report No. : FG402501K

N41(25M)_CP- N41(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Fi Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

ideo BW 910,00 kHz" Span 50 MHz, 2 SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth
Total Paver

N41(25M)_CP-OFDM_64 N41(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#Video B #10.00 kHz' Span 50 W]
Sweep 1.00 ms (1001 pts)

#ideo BW 910.00 Span 50 Miz|
Sweep 1,00 ms (1001 pis)

Total Power Total Paver

Power

Sporton International Inc. (Kunshan) Page Number : A12-9 of 31
TEL : +86-512-57900158
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samoncas. FCC RF Test Report Report No. : FG402501K

N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Fi He Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

ideo BW 910,00 kHz" Span 60 MHz, 2 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth
Total Paver

N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#ideo BW 910.00 Span 60 Miz|
Sweep 1,00 ms (1001 pis)

#Video B #10.00 kHz' Span 60 W]
Sweep 1.00 ms (1001 pts)

Total Power Total Paver

Power

Sporton International Inc. (Kunshan) Page Number 1 A12-10 of 31
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G



samoncas. FCC RF Test Report Report No. : FG402501K

N41(35M)_CP- N41(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Fi He Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

#¥ideo BW 1.1000 MHz" Span TOMH, 2 #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth
Total Paver

N41(35M)_CP-OFDM_64 N41(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#ideo BW 1.1000 Mz* Span 70 Miz|
Sweep 1,00 ms (1001 pis)

#Video BW 1.1000 Miz' Span 70 W]
Sweep 1.00 ms (1001 pts)

Total Power Total Paver

Power

Sporton International Inc. (Kunshan) Page Number : A12-11 of 31
TEL : +86-512-57900158
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samranas. FCC RF Test Report

Report No. : FG402501K

N41(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

#Video BW 13000 MHz"

Span 81 Mz
Sweep 1.00 ms (1001 pts)

Oooupied Bandwidth

N41(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

#Video BW 1.3000 MHZ"

Span 80 WiHg]
Sweep 1.00 ms (1001 pts)

Total Power

Power

N41(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

#Video BW 1.3000 MHz" Span BO MKz|

Sweep 1,00 ms (1001 pis)

Total Paver

N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

(Center 2.59200 GHz
#Res BWW 430,00 kHz

#Video BW 1.3000 MHz*

Span B0 MKz
Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samoncas. FCC RF Test Report Report No. : FG402501K

N41(45M)_CP- N41(45M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Atsn: 30 68 ot Freg. Aiten. 30 68
MaglHokd. 100/100

Radio St None

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

#Video BW 13000 MHz" Span 90 Mz, 25929 #Video BW 1.3000 MHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth
Total Paver

Transent Freq Exror
& Bandwidih

N41(45M)_CP-OFDM_64 N41(45M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#ideo BW 1.3000 MHz* Span 80 Miz|
Sweep 1,00 ms (1001 pis)

#Video BW 1.3000 Miz' Span 90 W]
Sweep 1.00 ms (1001 pts)

Total Power Total Paver

Power

Sporton International Inc. (Kunshan) Page Number 1 A12-13 of 31
TEL : +86-512-57900158
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samoncas. FCC RF Test Report Report No. : FG402501K

N41(50M)_CP- N41(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Fi He Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

T

#Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz" Span 100 MHz]

Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth Oczupied Bandwidih
Total Paver

N41(50M)_CP-OFDM_64 N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

(Center 2.59200 GHz #Video BW 1.6000 MHz* Span 100 MHz
#Res BW 510.00 kHz Sweep 1,00 ms (1001 pis)|

Center 250299 GHz #¥ideo BW 1.6000 MHZ* Span 100 MHz]
[#Res BW 510,00 kHz Sweep 1.00 ms (1001 pts)

2 Matrics v

Oooupied Band Ocaupied Barx

Total Power Total Paver

Power

Sporton International Inc. (Kunshan) Page Number 1 Al12-14 of 31
TEL : +86-512-57900158
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Report No. : FG402501K

samranas. FCC RF Test Report

N41(60M)_CP- N41(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068

#ideo BW 2.0000 MHz" Span 120 M|
Sweep 1,00 ms (1001 pis)

#Video BW 20000 MHz" Span 120 MHz|
Sweep 1.00 ms (1001 pts)

Ocaupied Bandwidth
7 Total Pawer

N41(60M)_CP-OFDM_64 N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig. Froe Run
Gais. 0

Alten: 3068

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Span 120 MHz]
Sweep 1,00 ms (1001 pis)

#Video BW 2

Span 120 MHz
Sweep 1.00 ms (1001 pts)

#Video BW 2.0000 MHz"

Total Paver

Page Number 1 A12-15 of 31
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N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Fi He Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

i

#Video BW 2.4000 MHz" Span 140 MHz| #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth
Total Paver

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

Center 250299 GHz #Video BW 24000 MHZ'
[4Res BW 750.00 kHz

#ideo EW 2.4000 MHz* Span 140 MHz]
Sweep 1,00 ms (1001 pis)

Oooupied Band

Total Power Total Paver

Power

Sporton International Inc. (Kunshan) Page Number 1 A12-16 of 31
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Report No. : FG402501K

samranas. FCC RF Test Report

N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

KEYSIGHT Inou
s

F np
" Cont

Asn: 3068

#ideo BW Span 160 MHz]
Sweep 1,00 ms (1001 pis)

#¥ideo B Span 160 MHz|
Sweep 1.00 ms (1001 pts)
Ocaupied Bandwidth
7 Total Pawer

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig. Froe Run
Gais. 0

Alten: 3068

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Span 160 MHz

7000 MHz*
Sweep 1,00 ms (1001 pis)

#Video BW 2.

Span 160 MHz
Sweep 1.00 ms (1001 pts)

#Video BW 2.

Total Paver

Page Number 1 A12-17 of 31
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N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Fi He Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

i

#Video BW 3.0000 MHz" Span 180 MHz| 25929 #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth
Total Paver

N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

Center 258299 GHz #Video BW 3.0000 MHZ* Span 180 Mz
[#Res BW 910,00 kHz Sweep 1.00 ms (1001 pts)

#Video BW 3.0000 MHz* Span 180 MHz]
Sweep 1,00 ms (1001 pis)

Oooupied Band
Total Power Total Pawer

Power

Sporton International Inc. (Kunshan) Page Number 1 A12-18 of 31
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N41(100M)_CP- N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Fi He Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth Oczupied Bandwidih
Total Paver

N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

(Center 2.5930 GHz #Video BW 3.0000 MHz* Span 200 MHz
#Res BWW 1.0000 MKz Sweep 1,00 ms (1001 pis)|

Center 25830 GHz #Video BW 3.0000 MHZ* Span 200 MHz]
[#Res BW 1.0000 WHz Sweep 1.00 ms (1001 pts)

2 Matrics v

Oooupied Band Ocaupied Barx

Total Power Total Paver

Power
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